
MB-FS-VESA

English | Deutsch | Français | Español | Nederlands

Quick Start Guide (Floor Stand) V2.0   



CAUTIONS

•	 To avoid unnecessary personal injury and equipment damage, please read this guide carefully before 

installation.
•	 The appearance of the main unit and accessories in this guide is for reference only. Please refer to the 

actual model and items.

•	 Please use the accessories included in the packaging for installation. Yealink shall not be held liable for 
any damage resulting from alternative installation methods.

•	 Please handle all items carefully to avoid damage.

•	 The stand installation requires two persons.

EN

At least two people are required to carry and 
install the host that is below 86 inches.

At least four people are required to carry and 
install the host that is 86 inches and above. 

DE •	 Um unnötige Personenschäden und Geräteschäden zu vermeiden, lesen Sie bitte dieses Handbuch 
vor der Installation sorgfältig durch.

•	 Das Erscheinungsbild des Hauptgeräts und des Zubehörs in dieser Anleitung dient nur als Referenz. 
Bitte beziehen Sie sich auf das tatsächliche Modell und die Artikel.

•	 Bitte verwenden Sie für die Installation das in der Verpackung enthaltene Zubehör. Yealink haftet nicht 
für Schäden, die sich aus alternativen Installationsmethoden ergeben.

•	 Bitte behandeln Sie alle Gegenstände sorgfältig, um Beschädigungen zu vermeiden.

•	 Für die Standmontage sind zwei Personen erforderlich.

Mindestens zwei Personen sind erforderlich, um den Host, der 
unter 86 Zoll liegt, zu tragen und zu installieren.

Mindestens vier Personen sind erforderlich, um Hosts zu 
tragen und zu installieren, die 86 Zoll und mehr betragen.

Au moins deux personnes sont nécessaires pour 
porter et installer l'hôte qui est inférieur à 86 pouces.

Au moins quatre personnes sont nécessaires pour porter et 
installer des hôtes d'une taille de 86 pouces ou plus.

FR •	 Pour éviter des blessures personnelles inutiles et des dommages matériels, veuillez lire ce guide 
attentivement avant l'installation.

•	 L'apparence de l'unité principale et des accessoires dans ce guide est donnée à titre de référence 
uniquement. Veuillez vous référer au modèle et aux articles réels.

•	 Veuillez utiliser les accessoires inclus dans l'emballage pour l'installation. Yealink ne peut être tenu 
responsable de tout dommage résultant d'autres méthodes d'installation.

•	 Veuillez manipuler tous les articles avec précaution afin d'éviter tout dommage.

•	 L'installation du support nécessite deux personnes.



NL

Er zijn minstens twee mensen nodig om de host die 
onder de 86 inch is te dragen en te installeren.

•	 Om onnodige letsels en schade aan apparatuur te voorkomen, leest u deze gids zorgvuldig door vóór 
de installatie.

•	 Het uiterlijk van de hoofdeenheid en accessoires in deze handleiding is alleen ter referentie. Raadpleeg 
het daadwerkelijke model en de items.

•	 Gebruik de accessoires die in de verpakking zitten voor de installatie. Yealink is niet aansprakelijk voor 
schade die voortvloeit uit alternatieve installatiemethoden.

•	 Behandel alle artikelen voorzichtig om schade te voorkomen.

•	 Voor de montage van de stand zijn twee personen nodig.

Er zijn minstens vier mensen nodig om hosts te dragen 
en te installeren die 86 inch of groter zijn.

ES

Se requieren al menos dos personas para cargar e 
instalar el host que está por debajo de 86 pulgadas.

•	 Para evitar lesiones personales innecesarias y daños en el equipo, lea atentamente esta guía antes de 
la instalación.

•	 La apariencia de la unidad principal y los accesorios en esta guía es sólo de referencia. Consulte el 
modelo y los artículos reales.

•	 Por favor, utilice los accesorios incluidos en el embalaje para la instalación. Yealink no se hace 
responsable de los daños resultantes de métodos de instalación alternativos.

•	 Manipule todos los artículos con cuidado para evitar daños.

•	 La instalación del soporte requiere dos personas.

Se requieren al menos cuatro personas para cargar e 
instalar los hosts que tienen 86 pulgadas o más.

CAUTIONS



E n g l i s h . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

D e u t s c h . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 4

F r a n ç a i s . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 7

E s p a ñ o l . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1 0

N e d e r l a n d s . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1 3

CONTENTS



1

× 4

PACKAGE CONTENTS

E N

Screw × 8          
(M8 × 16 mm)

* For plate and tray installation
* All pre-installed on the floor stand

Wheel × 4

Plate Bracket × 2

A

Hex Key

Tray

Screw × 4           
(M8 × 25 mm)
* For plate installation

B

Positioning Screw
* Pre-installed on the plate

Front

Back

L R

Floor Stand

ASSEMBLY STEPS

Install the wheel and tighten it with 
the open-end wrench.3

2
Pull down the lever to lock the 
wheel.

1 Install Wheels

Lay the stand on the floor.1

× 4

Open-End Wrench
* For wheel installation

Quick Start Guide
* Floor Stand

× 4



2

ASSEMBLY STEPS

2 Install Plate

•	 Please do not tighten screws when installing the plate; a gap of > 5 mm should be reserved until the tray 
is installed.

•	 The left side of the plate has a pre-installed positioning screw that can fit into the corresponding hole on 
the left stand to ensure correct plate direction.

1 Erect the two stands. Hang the plate on the pre-
installed screws.2

Install the screw with the 
hex key.3

3 Install Tray

× 2

× 2

•	 The tray has cable routing holes in the top left and right corners, which can be used with the cable 
management accessories on the stand to organize and secure the cables.

•	 Ensure that the grooves of the tray are facing forward.



3

ASSEMBLY STEPS

Hang the tray on the pre-
installed screws.1

Tighten all screws on the two 
stands with the hex key.2

4 Install Bracket × 2
× 4

(M8 × 25 mm)

B

(Prepared by user)

You can thread cable ties through the holes on the back of the plate to secure other accessories like power strips, 
or adapters as required.

× 4

× 2

Install the bracket on the TV and tighten 4 
screws with a screwdriver.1

Hang the bracket on the 
plate.2

Install and tighten the screws to 
secure the connection between the 
plate and the bracket.

3



4

PACKUNGSINHALT

Schraube × 8          
(M8 × 16 mm)

* Für Platten- und Tablettinstallation
* Alles vorinstalliert auf dem 

Bodenständer

Rad × 4

Platte Konsole × 2

A

Inbusschlüssel

Tablett

Schraube × 4           
(M8 × 25 mm)
* Für Platteninstallation

B

Positioning Screw
* Vorinstalliert auf der Platte

Vorder

Zurück

L R

Bodenständer

Das Rad installieren und mit dem 
Gabelschlüssel festziehen.3

2 Den Hebel nach unten ziehen, um 
das Rad zu verriegeln.

1 Räder Installieren

1 Den Ständer auf den Boden legen.

× 4

Maulschlüssel
* Für die Montage von Rädern

Kurzanleitung
* Bodenständer

× 4

D E

MONTAGESCHRITTE

× 4



5

2 Platte Installieren

•	 Bitte die Schrauben beim Installieren der Platte nicht festziehen; es sollte ein Abstand von > 5 mm 
reserviert werden, bis das Tablett installiert ist.

•	 Die linke Seite der Platte hat eine vorinstallierte Positionierungsschraube, die in das entsprechende Loch 
am linken Ständer passt, um die korrekte Ausrichtung der Platte zu gewährleisten.

1
Stelle die beiden Ständer 
aufrecht hin.

Hänge die Platte an den 
vorinstallierten Schrauben auf.2

Installiere die Schraube mit 
dem Inbusschlüssel.3

3 Tablett Installieren

× 2

× 2

•	 Das Tablett verfügt über Kabeldurchführungen in den oberen linken und rechten Ecken, die zusammen 
mit den Kabelmanagement-Zubehörteilen am Ständer verwendet werden können, um die Kabel zu 
organisieren und zu sichern.

•	 Stellen Sie sicher, dass die Rillen des Tabletts nach vorne zeigen.

MONTAGESCHRITTE



6

Hängen Sie das Tablett an den 
vormontierten Schrauben auf.1

Ziehen Sie alle Schrauben an den beiden 
Ständern mit dem Inbusschlüssel fest.

2

4 Konsole Installieren × 2
× 4

(M8 × 25 mm)

B

(Vorbereitet von 
Benutzer)

Sie können Kabelbinder durch die Löcher auf der Rückseite der Konsole führen, um bei Bedarf weiteres Zubehör 
wie Steckdosenleisten oder Adapter zu befestigen.

× 4

× 2

Montieren Sie die Konsole am Fernseher 
und ziehen Sie 4 Schrauben mit einem 
Schraubendreher fest.

1

Hängen Sie die Konsole 
an die Platte.2

Installieren und ziehen Sie die Schrauben fest, 
um die Verbindung zwischen der Platte und der 
Konsole zu sichern.

3

MONTAGESCHRITTE



7

CONTENU DU COLIS

Vis × 8          
(M8 × 16 mm)

* Pour l'installation de la plaque et du plateau
* Tout est pré-installé sur le support de sol

Roue × 4

Assiette Support × 2

A

Clé hexagonale

Plateau

Vis × 4           
(M8 × 25 mm)

* Pour l'installation de la plaque

B

vis de positionnement
* Pré-installé sur la plaque

Front

Retour

L R

Support de sol

Install the wheel and tighten it with 
the open-end wrench.3

2
Abaissez le levier pour verrouiller 
la roue.

1 Installer Les Roues

Posez le support sur le sol.1

× 4

Clé à fourche
* Pour l'installation des roues

Guide de démarrage 
rapide

* Support de sol

× 4

F R

ÉTAPES D'ASSEMBLAGE

× 4



8

ÉTAPES D'ASSEMBLAGE

2 Installer La Plaque

•	 Lors de l'installation de la plaque, veuillez ne pas serrer les vis; un espace de plus de 5 mm doit être 
réservé jusqu'à ce que le plateau soit installé.

•	 Le côté gauche de la plaque a une vis de positionnement préinstallée qui peut s'insérer dans le trou 
correspondant sur le support gauche pour assurer la bonne orientation de la plaque.

1 Dressez les deux supports. Accrochez la plaque aux vis 
préinstallées.2

Installez la vis avec la clé 
hexagonale.3

3 Installer Le Plateau

× 2

× 2

•	 Le plateau comporte des trous de passage de câbles dans les coins supérieurs gauche et droit, qui 
peuvent être utilisés avec les accessoires de gestion des câbles sur le support pour organiser et sécuriser 
les câbles.

•	 Assurez-vous que les rainures du plateau sont orientées vers l'avant.



9

ÉTAPES D'ASSEMBLAGE

Accrochez le plateau aux vis 
préinstallées.1

Serrez toutes les vis des deux 
supports avec la clé hexagonale.2

4 Installer Le Support × 2
× 4

(M8 × 25 mm)

B

(Préparé par 
l'utilisateur)

Vous pouvez passer des attaches de câble à travers les trous à l'arrière de la plaque pour sécuriser d'autres 
accessoires tels que des multiprises ou des adaptateurs selon les besoins.

× 4

× 2

Installez le support sur la télévision et 
serrez 4 vis avec un tournevis.1

Accrochez le support sur 
la plaque.2

Installez et serrez les vis pour 
sécuriser la connexion entre la plaque 
et le support.

3



10

Tornillo × 8          
(M8 × 16 mm)

* Para la instalación de la placa y la bandeja
* Todo preinstalado en el soporte de suelo

Rueda × 4

Placa Soporte × 2

A

Llave hexagonal

Bandeja

Tornillo × 4           
(M8 × 25 mm)

* Para la instalación de la placa

B

Tornillo de 
posicionamiento
* Preinstalado en la placa

Frente

Volver

L R

Soporte de suelo

PASOS DE ENSAMBLAJE

Instale la rueda y afije la con la 
llave inglesa.3

2
Baje la palanca para bloquear 
la rueda.

1 Instalar Ruedas

Coloque el soporte en el suelo.1

× 4

Llave fija
* Para la instalación de las ruedas

Guía de inicio rápido
* Soporte de suelo

× 4

E S

CONTENIDO DEL PAQUETE 

× 4



11

2 Instalar Placa

•	 Por favor, no afijen los tornillos durante la instalación de la placa; debe reservarse un intervalo de más de 
5 mm hasta que se instale la bandeja.

•	 El lado izquierdo de la placa tiene un tornillo de posicionamiento preinstalado que puede encajar en el 
agujero correspondiente en el soporte izquierdo para asegurar la dirección correcta de la placa.

1 Erecte los dos soportes. Cuelgue la placa en los tornillos 
preinstalados.2

Instale el tornillo con la 
llave Allen.3

3 Instalar Bandeja

× 2

× 2

•	 La bandeja tiene orificios para el paso de cables en las esquinas superiores izquierda y derecha, que se 
pueden usar con los accesorios de gestión de cables en el soporte para organizar y asegurar los cables.

•	 Asegúrese de que las ranuras de la bandeja estén orientadas hacia adelante.

PASOS DE ENSAMBLAJE



12

Cuelgue la bandeja en los 
tornillos preinstalados.1

Apriete todos los tornillos en los dos 
soportes con la llave hexagonal.2

4 Instalar Soporte × 2
× 4

(M8 × 25 mm)

B

(Preparado por el 
usuario)

Puede pasar bridas a través de los orificios en la parte trasera de la placa para asegurar otros accesorios como 
regletas o adaptadores según sea necesario.

× 4

× 2

Instale el soporte en el televisor y apriete 
4 tornillos con un destornillador.1

Cuelgue el soporte en la 
placa.2

Instale y apriete los tornillos para 
asegurar la conexión entre la placa y 
el soporte.

3

PASOS DE ENSAMBLAJE



13

Schroef × 8          
(M8 × 16 mm)

* Voor de installatie van de plaat en de tray
* Allemaal vooraf geïnstalleerd op de 

vloersteun

Wiel × 4

Plaat Beugel × 2

A

Inbussleutel

Dienblad

Schroef × 4           
(M8 × 25 mm)

* Voor de installatie van de plaat

B

Positioneringsschroef
* Vooraf geïnstalleerd op de plaat

Voorkant

Rug

L R

Vloerstandaard

MONTAGESTAPPEN

Monteer het wiel en draai het vast 
met de steeksleutel.3

2
Trek de hendel omlaag om 
het wiel te vergrendelen.

1 Installeer Wielen

Leg de standaard op de vloer.1

× 4

Steeksleutel
* Voor wielmontage

Quick Start Guide
* Vloerstandaard

× 4

VERPAKKINGINHOUD

N L

× 4



14

MONTAGESTAPPEN

2 Installeer Plaat

•	 Draai de schroeven niet vast bij het installeren van de plaat; er moet een speling van > 5 mm worden 
behouden totdat de tray is geïnstalleerd.

•	 De linkerkant van de plaat heeft een vooraf geïnstalleerde positioneringsschroef die in het 
overeenkomstige gat op de linkerstandaard past om de juiste richting van de plaat te garanderen.

1 Zet de twee standaards rechtop. Hang de plaat aan de vooraf 
geïnstalleerde schroeven.2

Monteer de schroef met de 
inbussleutel.3

3 Installer Le Plateau

× 2

× 2

•	 Het dienblad heeft kabeldoorvoergaten in de bovenste linker- en rechterhoek, die kunnen worden gebruikt 
met de kabelbeheeraccessoires op de standaard om de kabels te organiseren en te beveiligen.

•	 Zorg ervoor dat de groeven van het dienblad naar voren gericht zijn.



15

MONTAGESTAPPEN

Hang het dienblad aan de 
voorgeïnstalleerde schroeven.1

Draai alle schroeven op de twee 
standaards vast met de inbussleutel.2

4 Installeer De Beugel × 2
× 4

(M8 × 25 mm)

B

(Voorbereid door 
gebruiker)

U kunt kabelbinders door de gaten aan de achterkant van de plaat halen om andere accessoires, zoals 
stekkerdozen of adapters, indien nodig vast te zetten.

× 4

× 2

Monteer de beugel op de tv en draai 4 
schroeven vast met een schroevendraaier.1

Hang de beugel aan de 
plaat.2

Installeer en draai de schroeven vast 
om de verbinding tussen de plaat en 
de beugel te beveiligen.

3



About Yealink
Yealink (Stock Code: 300628) is a global brand that specializes in video conferencing, voice 
communications and collaboration solutions with best-in-class quality, innovative technology and user-
friendly experience. As one of the best providers in more than 140 countries and regions, Yealink ranks 
No.1 in the global market share of SIP phone shipments (Global IP Desktop Phone Growth Excellence 
Leadership Award Report, Frost & Sullivan, 2019).

Technical Support
Visit Yealink WIKI (http://support.yealink.com/) for firmware downloads, product documents, FAQ, and 
more. For better service, we sincerely recommend you to use Yealink Ticketing system (https://ticket.
yealink.com) to submit all your technical issues.

YEALINK(XIAMEN) NETWORK TECHNOLOGY CO.,LTD.
Web: www.yealink.com
Copyright©2024 YEALINK(XIAMEN) NETWORK 
TECHNOLOGY CO.,LTD.All rights reserved.430104003178


